MERCRUISER (7.4L TBI MIE [LH] GEM. W1 GM 454 %2 1336-1337)
Serial Mbr Range: OFE74815 THRU 0K333333 ()

< TRAMSMISSION AMD ENGINE MOUNTIMG [HURTH E30) b w
Ref |Clazs|Part Description Qt Comment Footnote
2 10 B0E195| SCREW [M12 X 45) g
3 13 38829 | LOCKAWASHER [1/2 1M a
4 10 B7357 |SCREW [F/16-14 % 21M.) 4
5 13 32993 | LOCKWASHER [7AEIN.) 4
A 11 29553 NUT [7/16-14) 4
7 BE418T |BRACKET 2 [FROMNT]
a2 10 E2101 |SCREW [3/8-16 = 1-3/81N.] 2
a2 16 205357 |STUD 4
3 13 35048 | LOCKWASHER [3/8 IM.) 5
10 10 A7269|SCREW [7/16-14% 21N 2
11 13 32993 | LOCKAWASHER [FAEIN) 2
12 11 29553 MUT [7/16-14) 2
13 BE1E6A 4| TRUMMION !
14 13 BA102 | LOCKWASHER [3/4 IM.) 4
15 BE2844 2| BASE-ENGIMNE END 2 [FROMNT]
16 11 20739 MWUT-Jak [3/4-1E) 2
17 14 BEESE "WASHER-TAB 2
18 2163264 2| BASE-TRANSMISSION END 2 [REAR)
19 11 16331 MWUT-JAM [3/4-1E) 2
20 14 BRR5E| ‘WASHER-TAR 2
]

21 11 20733

RUT-JaM [374-16]




